

## Test Report

NO.: A07082429F2801

Date: Aug 24, 2007

Page 1 of 12

**Customer:** ELMARK INDUSTRIES SC**Address:** 2 "DOBRUDJA" BOULEVARD, DOBRICH, BULGARIA**Report on the submitted sample said to be****Sample name:** MCCB**Model:** DS1-125, 160, 250, 400, 630, 800, 1250, 1600**Item/Lot No.:** /**Material:** /**Buyer:** /**Supplier:** /**Manufacturer:** /**Sample received date:** Jul 28, 2007**Testing period:** From Jul 28, 2007 to Aug 13, 2007**Testing Requested**

As specified by client, to determine the Lead, Cadmium, Mercury, Hexavalent Chromium, PBB & PBDE content in the submitted sample in accordance with Directive 2002/95/EC (RoHS).

**Testing method:**

With reference to IEC 62321, Ed. 111/54CDV

Testing Item	Pretreatment method	Measuring instrument	Report Limit
Lead (Pb)	IEC 62321, section 11/12/13	ICP-OES	2mg/kg
Cadmium (Cd)	IEC 62321, section 11/12/13	ICP-OES	2 mg/kg
Mercury (Hg)	IEC 62321, section 10	CV-AAS	2 mg/kg
Chromium (Cr VI)	IEC 62321, section 9 IEC 62321, section 8.5.1/ 8.5.2	UV-VIS	2 mg/kg 0.02 mg/kg
PBBs/ PBDEs	IEC 62321, section 7	GC-MS	5 mg/kg

**Conclusion:**

-When tested as specified the submitted sample complied with the requirements of commission Decision of 18 Aug 2005 amending Directive 2002/95/EC notified under document 2005/618/EC

\*\*\*\*\*FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)\*\*\*\*\*

**Signed for AOV Ltd.**

Written by



Inspected by



Approved by

  


This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

**AOV Testing Technology Co., Ltd.**

Address: Bldg. 4, Gaofa Technology Industry Zone, Longjing Rd., Nanshan District, Shenzhen, P. R. China  
Tel: (86) 755-26753000 Fax: (86) 755-26753435 Http: //www.aovt.com